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samranis. FCC RF Test Report

Report No. : FG471506J

Software Version: 23.06.1602

FR1 N7-SCS 15k (Other PA_ANT 3)

LTE Band: 66, LTE BW: 10M, LTE ARFCN: Mid

Transmitter Conducted Output Power And EIRP, (Gt - Lc)=-6.6dBi

NR Band Freq . Conducted EIRP EIRP
SCS . Arfcn Modulation RB
Band Width (MHz) Power(dBm) (dBm) (W)
7 15 5 500500 2502.5 | DFT-s-OFDM PI/2 BPSK l@1 23.27 16.67 0.0465
7 15 5 500500 2502.5 DFT-s-OFDM QPSK l@1 23.1 16.5 0.0447
7 15 5 500500 2502.5 DFT-s-OFDM 16 QAM 1@1 22.72 16.12 0.0409
7 15 5 507000 2535 DFT-s-OFDM PI1/2 BPSK 1@1 22.88 16.28 0.0425
7 15 5 507000 2535 DFT-s-OFDM QPSK 1@1 22.83 16.23 0.0420
7 15 5 507000 2535 DFT-s-OFDM 16 QAM l@1 22.37 15.77 0.0378
7 15 5 513500 2567.5 | DFT-s-OFDM PI/2 BPSK l@1 23.52 16.92 0.0492
7 15 5 513500 2567.5 DFT-s-OFDM QPSK 1@1 23.47 16.87 0.0486
7 15 5 513500 2567.5 DFT-s-OFDM 16 QAM 1@1 23.07 16.47 0.0444
7 15 10 501000 2505 DFT-s-OFDM PI/2 BPSK l@1 23.3 16.7 0.0468
7 15 10 501000 2505 DFT-s-OFDM QPSK 1@1 23.11 16.51 0.0448
7 15 10 501000 2505 DFT-s-OFDM 16 QAM 1@1 22.71 16.11 0.0408
7 15 10 507000 2535 DFT-s-OFDM PI1/2 BPSK 1@1 22.96 16.36 0.0433
7 15 10 507000 2535 DFT-s-OFDM QPSK 1@1 22.83 16.23 0.0420
7 15 10 507000 2535 DFT-s-OFDM 16 QAM 1@1 22.27 15.67 0.0369
7 15 10 513000 2565 DFT-s-OFDM PI1/2 BPSK 1@1 23.36 16.76 0.0474
7 15 10 513000 2565 DFT-s-OFDM QPSK l@1 23.27 16.67 0.0465
7 15 10 513000 2565 DFT-s-OFDM 16 QAM l@1 22.73 16.13 0.0410
7 15 15 501500 2507.5 | DFT-s-OFDM PI/2 BPSK l@1 23.31 16.71 0.0469
7 15 15 501500 2507.5 DFT-s-OFDM QPSK l@1 23.16 16.56 0.0453
7 15 15 501500 2507.5 DFT-s-OFDM 16 QAM l@1 22.57 15.97 0.0395
7 15 15 507000 2535 DFT-s-OFDM PI/2 BPSK l@1 22.98 16.38 0.0435
7 15 15 507000 2535 DFT-s-OFDM QPSK 1@1 22.9 16.3 0.0427
7 15 15 507000 2535 DFT-s-OFDM 16 QAM 1@1 22.28 15.68 0.0370
7 15 15 512500 2562.5 | DFT-s-OFDM PI/2 BPSK 1@1 23.31 16.71 0.0469
7 15 15 512500 2562.5 DFT-s-OFDM QPSK 1@1 23.2 16.6 0.0457
7 15 15 512500 2562.5 DFT-s-OFDM 16 QAM 1@1 22.69 16.09 0.0406
7 15 20 502000 2510 DFT-s-OFDM PI1/2 BPSK 1@1 23.28 16.68 0.0466
7 15 20 502000 2510 DFT-s-OFDM QPSK l@1 23.11 16.51 0.0448
7 15 20 502000 2510 DFT-s-OFDM 16 QAM l@1 22.71 16.11 0.0408
7 15 20 507000 2535 DFT-s-OFDM PI/2 BPSK l@1 23 16.4 0.0437
7 15 20 507000 2535 DFT-s-OFDM QPSK l@1 22.87 16.27 0.0424
7 15 20 507000 2535 DFT-s-OFDM 16 QAM l@1 22.26 15.66 0.0368
7 15 20 512000 2560 DFT-s-OFDM PI/2 BPSK l@1 23.28 16.68 0.0466
7 15 20 512000 2560 DFT-s-OFDM QPSK 1@1 23.14 16.54 0.0451
7 15 20 512000 2560 DFT-s-OFDM 16 QAM 1@1 22.55 15.95 0.0394
7 15 25 502500 2512.5 | DFT-s-OFDM PI/2 BPSK 1@1 23.39 16.79 0.0478
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7 15 25 502500 2512.5 DFT-s-OFDM QPSK l@1 23.19 16.59 0.0456
7 15 25 502500 2512.5 DFT-s-OFDM 16 QAM l@1 22.61 16.01 0.0399
7 15 25 507000 2535 DFT-s-OFDM PI/2 BPSK l@1 23.1 16.5 0.0447
7 15 25 507000 2535 DFT-s-OFDM QPSK l@1 22.96 16.36 0.0433
7 15 25 507000 2535 DFT-s-OFDM 16 QAM l@1 22.33 15.73 0.0374
7 15 25 511500 2557.5 | DFT-s-OFDM PI/2 BPSK l@1 23.12 16.52 0.0449
7 15 25 511500 2557.5 DFT-s-OFDM QPSK l@1 23.03 16.43 0.0440
7 15 25 511500 2557.5 DFT-s-OFDM 16 QAM l@1 22.42 15.82 0.0382
7 15 30 503000 2515 DFT-s-OFDM PI/2 BPSK l@1 23.46 16.86 0.0485
7 15 30 503000 2515 DFT-s-OFDM QPSK l@1 23.29 16.69 0.0467
7 15 30 503000 2515 DFT-s-OFDM 16 QAM l@1 22.68 16.08 0.0406
7 15 30 507000 2535 DFT-s-OFDM PI/2 BPSK 1@1 23.23 16.63 0.0460
7 15 30 507000 2535 DFT-s-OFDM QPSK l@1 23.19 16.59 0.0456
7 15 30 507000 2535 DFT-s-OFDM 16 QAM 1@1 22.28 15.68 0.0370
7 15 30 511000 2555 DFT-s-OFDM PI/2 BPSK l@1 23.12 16.52 0.0449
7 15 30 511000 2555 DFT-s-OFDM QPSK 1@1 23.03 16.43 0.0440
7 15 30 511000 2555 DFT-s-OFDM 16 QAM 1@1 22.39 15.79 0.0379
7 15 40 504000 2520 DFT-s-OFDM PI1/2 BPSK 1@1 23.36 16.76 0.0474
7 15 40 504000 2520 DFT-s-OFDM QPSK l@1 23.19 16.59 0.0456
7 15 40 504000 2520 DFT-s-OFDM 16 QAM 1@1 22.67 16.07 0.0405
7 15 40 507000 2535 DFT-s-OFDM PI1/2 BPSK 1@1 23.3 16.7 0.0468
7 15 40 507000 2535 DFT-s-OFDM QPSK l@1 23.08 16.48 0.0445
7 15 40 507000 2535 DFT-s-OFDM 16 QAM l@1 22.53 15.93 0.0392
7 15 40 510000 2550 DFT-s-OFDM PI/2 BPSK 1@1 22.99 16.39 0.0436
7 15 40 510000 2550 DFT-s-OFDM QPSK l@1 22.87 16.27 0.0424
7 15 40 510000 2550 DFT-s-OFDM 16 QAM l@1 22.27 15.67 0.0369
7 15 50 505000 2525 DFT-s-OFDM P1/2 BPSK | 135@67 23.19 16.59 0.0456
7 15 50 505000 2525 DFT-s-OFDM PI/2 BPSK l@1 23.26 16.66 0.0463
7 15 50 505000 2525 DFT-s-OFDM P1/2 BPSK | 1@268 23.1 16.5 0.0447
7 15 50 505000 2525 DFT-s-OFDM QPSK 135@67 23.16 16.56 0.0453
7 15 50 505000 2525 DFT-s-OFDM QPSK 1@1 23.33 16.73 0.0471
7 15 50 505000 2525 DFT-s-OFDM QPSK 1@268 23.27 16.67 0.0465
7 15 50 505000 2525 DFT-s-OFDM 16 QAM 135@67 22.47 15.87 0.0386
7 15 50 505000 2525 DFT-s-OFDM 16 QAM l@1 22.97 16.37 0.0434
7 15 50 505000 2525 DFT-s-OFDM 16 QAM 1@268 22.88 16.28 0.0425
7 15 50 505000 2525 DFT-s-OFDM 64 QAM 135@67 21.02 14.42 0.0277
7 15 50 505000 2525 DFT-s-OFDM 64 QAM l@1 21.3 14.7 0.0295
7 15 50 505000 2525 DFT-s-OFDM 64 QAM 1@268 21.18 14.58 0.0287
7 15 50 505000 2525 DFT-s-OFDM 256 QAM | 135@67 19 12.4 0.0174
7 15 50 505000 2525 DFT-s-OFDM 256 QAM 1@1 19.14 12.54 0.0179
7 15 50 505000 2525 DFT-s-OFDM 256 QAM 1@268 18.97 12.37 0.0173
7 15 50 505000 2525 CP-OFDM QPSK 135@67 21.92 15.32 0.0340
7 15 50 505000 2525 CP-OFDM QPSK 1@1 22.52 15.92 0.0391
7 15 50 505000 2525 CP-OFDM QPSK 1@268 22.54 15.94 0.0393
7 15 50 507000 2535 DFT-s-OFDM P1/2 BPSK | 135@67 23.19 16.59 0.0456
7 15 50 507000 2535 DFT-s-OFDM PI/2 BPSK l@1 23.07 16.47 0.0444
7 15 50 507000 2535 DFT-s-OFDM P1/2 BPSK | 1@268 23.45 16.85 0.0484
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7 15 50 507000 2535 DFT-s-OFDM QPSK 135@67 23.23 16.63 0.0460
7 15 50 507000 2535 DFT-s-OFDM QPSK l@1 23.18 16.58 0.0455
7 15 50 507000 2535 DFT-s-OFDM QPSK 1@268 23.48 16.88 0.0488
7 15 50 507000 2535 DFT-s-OFDM 16 QAM 135@67 22.52 15.92 0.0391
7 15 50 507000 2535 DFT-s-OFDM 16 QAM l@1 22.8 16.2 0.0417
7 15 50 507000 2535 DFT-s-OFDM 16 QAM 1@268 23.1 16.5 0.0447
7 15 50 507000 2535 DFT-s-OFDM 64 QAM 135@67 21.05 14.45 0.0279
7 15 50 507000 2535 DFT-s-OFDM 64 QAM l@1 21.07 14.47 0.0280
7 15 50 507000 2535 DFT-s-OFDM 64 QAM 1@268 21.32 14.72 0.0296
7 15 50 507000 2535 DFT-s-OFDM 256 QAM | 135@67 19.03 12.43 0.0175
7 15 50 507000 2535 DFT-s-OFDM 256 QAM l@1 18.93 12.33 0.0171
7 15 50 507000 2535 DFT-s-OFDM 256 QAM 1@268 19.13 12.53 0.0179
7 15 50 507000 2535 CP-OFDM QPSK 135@67 22 15.4 0.0347
7 15 50 507000 2535 CP-OFDM QPSK 1@1 22.24 15.64 0.0366
7 15 50 507000 2535 CP-OFDM QPSK 1@268 22.67 16.07 0.0405
7 15 50 509000 2545 DFT-s-OFDM PI1/2 BPSK | 135@67 23.33 16.73 0.0471
7 15 50 509000 2545 DFT-s-OFDM PI1/2 BPSK 1@1 23.02 16.42 0.0439
7 15 50 509000 2545 DFT-s-OFDM P1/2 BPSK | 1@268 23.71 17.11 0.0514
7 15 50 509000 2545 DFT-s-OFDM QPSK 135@67 23.1 16.5 0.0447
7 15 50 509000 2545 DFT-s-OFDM QPSK 1@1 22.92 16.32 0.0429
7 15 50 509000 2545 DFT-s-OFDM QPSK 1@268 23.83 17.23 0.0528
7 15 50 509000 2545 DFT-s-OFDM 16 QAM 135@67 22.46 15.86 0.0385
7 15 50 509000 2545 DFT-s-OFDM 16 QAM l@1 22.28 15.68 0.0370
7 15 50 509000 2545 DFT-s-OFDM 16 QAM 1@268 23.29 16.69 0.0467
7 15 50 509000 2545 DFT-s-OFDM 64 QAM 135@67 20.93 14.33 0.0271
7 15 50 509000 2545 DFT-s-OFDM 64 QAM l@1 20.86 14.26 0.0267
7 15 50 509000 2545 DFT-s-OFDM 64 QAM 1@268 21.72 15.12 0.0325
7 15 50 509000 2545 DFT-s-OFDM 256 QAM | 135@67 18.94 12.34 0.0171
7 15 50 509000 2545 DFT-s-OFDM 256 QAM 1@1 18.62 12.02 0.0159
7 15 50 509000 2545 DFT-s-OFDM 256 QAM 1@268 19.2 12.6 0.0182
7 15 50 509000 2545 CP-OFDM QPSK 135@67 21.94 15.34 0.0342
7 15 50 509000 2545 CP-OFDM QPSK l@1 21.78 15.18 0.0330
7 15 50 509000 2545 CP-OFDM QPSK 1@268 22.54 15.94 0.0393
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Frequency Stability

NR SCS Bandwidth Arfcn Freq Modulation RB Deviation Verdict Environment
Band (kHz) (MHz) (MHz) (ppm)

DFT-s-

7 15 20 507000 2535.0 OFDM 100@0 -0.0075 PASS NV
QPSK
DFT-s-

7 15 20 507000 2535.0 OFDM 100@0 -0.0037 PASS LV
QPSK
DFT-s-

7 15 20 507000 2535.0 OFDM 100@0 -0.0014 PASS HV
QPSK
DFT-s-

7 15 20 507000 2535.0 OFDM 100@0 0.0076 PASS -30°C
QPSK
DFT-s-

7 15 20 507000 2535.0 OFDM 100@0 -0.0082 PASS -20°C
QPSK
DFT-s-

7 15 20 507000 2535.0 OFDM 100@0 -0.0034 PASS -10C
QPSK
DFT-s-

7 15 20 507000 2535.0 OFDM 100@0 0.0027 PASS 0C
QPSK
DFT-s-

7 15 20 507000 2535.0 OFDM 100@0 -0.0011 PASS 10C
QPSK
DFT-s-

7 15 20 507000 2535.0 OFDM 100@0 -0.0019 PASS 20°C
QPSK
DFT-s-

7 15 20 507000 2535.0 OFDM 100@0 -0.0034 PASS 30C
QPSK
DFT-s-

7 15 20 507000 2535.0 OFDM 100@0 -0.0023 PASS 40°C
QPSK
DFT-s-

7 15 20 507000 2535.0 OFDM 100@0 0.0022 PASS 50°C
QPSK
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Peak to Average Ratio
NR SCS Bandwidth Arfcn Freq Modulation RB Result Limit Verdict
Band (kHz) (MHz) (MHz) (dB) (dB)
DFT-s-
7 15 20 507000 2535.0 OFDM PI/2 100@0 4.44 13 PASS
BPSK
DFT-s-
7 15 20 507000 2535.0 OFDM PI/2 1@0 4.21 13 PASS
BPSK
DFT-s-
7 15 20 507000 2535.0 OFDM 100@0 5.46 13 PASS
QPSK
DFT-s-
7 15 20 507000 2535.0 OFDM 1@0 4.5 13 PASS
QPSK
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Occupied Bandwidth

NR SCS Bandwidth Arfen Freq Modulation RB OBW 26dB BW
Band (kHz) (MHz) (MHz) (MHz) (MHz)
7 15 5 507000 2535.0 CFSSEEM 25@0 4.4637 4.805
7 15 5 507000 2535.0 Cfé%';?ﬂ"" 25@0 4.4692 4.79
7 15 5 507000 2535.0 C&%’Z?AM 25@0 4.478 4.847
7 15 5 507000 2535.0 ggéoQFE,\“A" 25@0 4.4648 4.804
7 15 10 507000 2535.0 CF(’?‘SQ?M 52@0 9.2579 9.715
7 15 10 507000 2535.0 Cfé%';?ﬂ"" 52@0 9.2847 9.739
7 15 10 507000 2535.0 C&%’m\" 52@0 9.2765 9.709
7 15 10 507000 2535.0 g';éogfl\'x' 52@0 9.2559 9.706
7 15 15 507000 2535.0 C'ZS;EM 79@0 14.003 14.61
7 15 15 507000 2535.0 Cfé%i'i/l"" 79@0 14.1 14.67
7 15 15 507000 2535.0 C&%’Z?AM 79@0 14.106 14.7
7 15 15 507000 2535.0 %Eéogm" 79@0 14.076 14.67
7 15 20 507000 2535.0 nggf("‘" 106@0 18.897 19.6
7 15 20 507000 2535.0 Cfé%i'iﬂ“" 106@0 18.803 19.71
7 15 20 507000 2535.0 C&%’Z?AM 106@0 18.91 19.63
7 15 20 507000 2535.0 g';’éogm" 106@0 18.871 19.68
7 15 25 507000 2535.0 CFSSQEM 133@0 23.701 24.62
7 15 25 507000 2535.0 Cfé%i?ﬂ"" 133@0 23.737 24.67
7 15 25 507000 2535.0 C&%’Z’iﬂ“" 133@0 23.76 24.63
7 15 25 507000 2535.0 ng’éogm" 133@0 23.722 24.65
7 15 30 507000 2535.0 CFSSEEM 160@0 28.542 29.54
7 15 30 507000 2535.0 Cfé%i'fﬂ“" 160@0 28.506 20.63
7 15 30 507000 2535.0 C&%FA?AM 160@0 28.498 20.63
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CP-OFDM
7 15 30 507000 2535.0 256 QAM 160@0 28.513 29.53
7 15 40 507000 2535.0 CP-OFDM 216@0 38.502 39.9
QPSK
CP-OFDM
7 15 40 507000 2535.0 16 QAM 216@0 38.536 39.86
CP-OFDM
7 15 40 507000 2535.0 64 QAM 216@0 38.532 39.89
CP-OFDM
7 15 40 507000 2535.0 256 QAM 216@0 38.585 39.88
7 15 50 507000 2535.0 CP-OFDM 270@0 48.289 49.85
QPSK
CP-OFDM
7 15 50 507000 2535.0 16 QAM 270@0 48.113 49.73
CP-OFDM
7 15 50 507000 2535.0 64 QAM 270@0 48.184 49.78
CP-OFDM
7 15 50 507000 2535.0 256 OAM 270@0 48.158 49.82
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B66_N7(5M)_CP- B66_N7(5M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Freg Run

Video BW 150,00 kHz" Span 10MHz 2535000 GHz SWideo BW 150.00 kHz" Span 10 MHz|
Sweep 4.80 ms (1001 pts) Sweep 480 ms (1001 pis)

Total Paver

B66_N7(5M)_CP-OFDM_64 B66_N7(5M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Freg Run

Scale/Div 10.0 B

[Center 2.535000 GHz Bideo BW 150,00 kHz* Span 10 Mz, (Center 2.535000 GHz SVideo B 150,00 kHz' Span 10 MKz|
#Res B 51,000 kHz Sweep 4.80 ms (1001 pts) #Res BWW 51,000 kHz Sweep 4.80 ms (1001 pis)|

Oooupied Bandwidh Ocaupied Bandwidth
Total Pawer

Transent Freq Emor

xd@ dih

Shcm?
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B66_N7(10M)_CP- B66_N7(10M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Freg Run

Center 253500 GHz Video BW 300,00 kHz" Span 20 M, [Center 2.53500 GHz SWideo BW 300.00 kHz" Span 20 WHz|
Sweep 2.53 ms (1001 pts) #Res BW 100,00 kHz Sweep 253 ms (1001 pis)

Oooupied Bandwidh Ocaupied Bandwidth
Total Pawer

B66_N7(10M)_CP-OFDM_64 B66_N7(10M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Freg Run

Scale/Div 10.0 B

Center 2.53500 GHz Bideo BW 300,00 kHz* Span 20 Mz, (Center 2.53500 GHz SVideo B 300.00 kHz" Span 20 MKz|
#Res BW 100.00 kHz Sweep 2.53 ms (1001 pts) #Res BWW 100.00 kHz Sweep 253 ms (1001 pis)|

Oooupied Bandwidh Ocaupied Bandwidth
Total Pawer

Transent Freq Emor

xd@ dih

Shcm?
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B66_N7(15M)_CP- B66_N7(15M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Freg Run

Center 253500 GHz ideo BW 470,00 kHz" Span 30 MHz, [Center 253500 GHz SWideo BW 4T0.00 kHz" Span 30 MHz|
Sweep 1.67 ms (1001 ps) #Res BW 150,00 kHz Sweep 167 ms (1001 pis)

Oooupied Bandwidh Ocaupied Bandwidth
Total Pawer

B66_N7(15M)_CP-OFDM_64 B66_N7(15M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Freg Run

Scale/Div 10.0 B

Center 2.53500 GHz Bideo BW 470,00 kHz* Span 30 Mz, (Center 2.53500 GHz SVideo B 47000 kHz' Span 30 MKz|
#Res BW 150.00 kHz Sweep 1.67 ms (1001 pts) #Res BWW 150.00 kHz Sweep 167 ms (1001 pis)|

Oooupied Bandwidh Ocaupied Bandwidth
Total Pawer

Transent Freq Emor

xd@ dih

Shcm?
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B66_N7(20M)_CP- B66_N7(20M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Freg Run

Center 253500 GHz ideo BW 620,00 kHz" Span 40 Mz, [Center 2.53500 GHz SWideo BW 620,00 kHz" Span 40 MHz|
Sweep 1.27 ms (1001 pts) #Res BW 200,00 kHz Sweep 1.27 ms (1001 pis)

Oooupied Bandwidh Ocaupied Bandwidth
Total Pawer

B66_N7(20M)_CP-OFDM_64 B66_N7(20M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Freg Run

Scale/Div 10.0 B

Center 2.53500 GHz Bideo BW 620,00 kHz* Span 40 Mz, (Center 2.53500 GHz SVideo B 620,00 kHz' Span 40 MKz|
[4Res BW 200.00 kHz Sweep 1.27 ms (1001 pts) #Res BWW 200.00 kHz Sweep 127 ms (1001 pis)|

M 2

Oooupied Bandwidh Ocaupied Bandwidth
Total Pawer

Transent Freq Emor

xd@ dih

Shcm?

Sporton International Inc. (Kunshan) Page Number : A2-12 of 37
TEL : +86-512-57900158
FCC ID : 2AFZZRA29G



samranis. FCC RF Test Report Report No. : FG471506J

B66_N7(25M)_CP- B66_N7(25M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Freg Run

Center 253500 GHz ideo BW 910,00 kHz" Span 50 MHz, SWideo BW 910.00 kHz" Span 50 MHz|
Sweep 1.00 ms (1001 pts) R 0 Sweep 1,00 ms (1001 pis)

Oooupied Bandwidth
Total Pawer

B66_N7(25M)_CP-OFDM_64 B66_N7(25M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Freg Run

Scale/Div 10.0 B

Center 2.53500 GHz Bideo BW 10,00 kHz* Span 50 Mz, GHz SVideo BW 910,00 kz' Span 50 MHz|
[#Res BW 300.00 kHz Sweep 1.00 ms (1001 pts) 3 o Sweep 1,00 ms (1001 pis)|

Oooupied Bandwidh
Total Pawer

Transent Freq Emor

xd@ dih

Shcm?
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B66_N7(30M)_CP- B66_N7(30M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Freg Run

Center 253500 GHz ideo BW 910,00 kHz" Span 60 MHz, SWideo BW 910.00 kHz" Span 60 MHz|
Sweep 1.00 ms (1001 pts) R 0 Sweep 1,00 ms (1001 pis)

Oooupied Bandwidth Ocaupied Bandwidth
Total Pawer

B66_N7(30M)_CP-OFDM_64 B66_N7(30M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Freg Run

Scale/Div 10.0 B

Center 2.53500 GHz Bideo BW 10,00 kHz* Span 60 Mz, GHz SVideo BW 910,00 kz' Span B0 MHz|
[#Res BW 300.00 kHz Sweep 1.00 ms (1001 pts) 3 o Sweep 1,00 ms (1001 pis)|

Oooupied Bandwidh
Total Pawer

Transmit Freq Entor
xd@ dh
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B66_N7(40M)_CP- B66_N7(40M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Freg Run

#Video BW 13000 MHz" Span 80 MHz, [Center 2.53500 GHz #Video BW 1.3000 MHz" Span B0 MHz|
Sweep 1.00 ms (1001 pts) #Res BW 430,00 kHz Sweep 1,00 ms (1001 pis)

Ocaupied Bandwidth
Total Pawer

B66_N7(40M)_CP-OFDM_64 B66_N7(40M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Freg Run

Scale/Div 10.0 B

#Video BW 13000 MHz" Span 80 MHz, [Center 2.53500 GHz #Video BW 1.3000 MHz" Span B0 MHz|
Sweep 1.00 ms (1001 pts) #Res BW 430,00 kHz Sweep 1,00 ms (1001 pis)

Oooupied Bandwidh Ocaupied Bandwidth
Total Pawer

Transmit Freq Entor
xd@ dh
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B66_N7(50M)_CP-

B66_N7(50M)_CP-OFDM_16

OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Center 2.53500 GHz #Video BW 1,6000 MHz"

Oooupied Bandwidh

Freg Run

Span 100 MHz| [Center 253500 GHz #Video BW 1.6000 MHz" Span 100 MHz]
Sweep 1.00 ms (1001 pts) #Res BW 510,00 kHz Sweep 1,00 ms (1001 pis)

Ocaupied Bandwidth
Total Pawer

B66_N7(50M)_CP-OFDM_64 B66_N7(50M)_CP-OFDM_256

QAM_Outer_Full_Mid_CH

Center 2.53500 GHz #Video BW 1,6000 MHz"
[#Res BW 510.00 kHz

2 M
Oooupied Bandwidh

Transmit Freq Entor
xd@ dh

Shcm?

QAM_Outer_Full_Mid_CH

Freg Run

Scale/Div 10.0 B

Span 100 MHz| [Center 253500 GHz #Video BW 1.6000 MHz" Span 100 MHz]
Sweep 1.00 ms (1001 pts) #Res BW 510,00 kHz Sweep 1,00 ms (1001 pis)

Ocaupied Bandwidth
Total Pawer
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Conducted Spurious Emissions

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)

DFT-s-

7 15 5 500500 2502.5 OFDM 1@0 see graph ---
BPSK
DFT-s-

7 15 5 500500 2502.5 OFDM 1@0 see graph PASS
BPSK
DFT-s-

7 15 5 500500 2502.5 OFDM 1@0 see graph PASS
BPSK
DFT-s-

7 15 5 500500 2502.5 OFDM 1@0 see graph ---
QPSK
DFT-s-

7 15 5 500500 2502.5 OFDM 1@0 see graph PASS
QPSK
DFT-s-

7 15 5 500500 2502.5 OFDM 1@0 see graph PASS
QPSK
DFT-s-

7 15 5 507000 2535.0 OFDM 1@0 see graph ---

7 15 5 507000 2535.0 OFDM 1@0 see graph PASS

7 15 5 507000 2535.0 OFDM 1@0 see graph PASS

7 15 5 507000 2535.0 OFDM 1@0 see graph ---

7 15 5 507000 2535.0 OFDM 1@0 see graph PASS

7 15 5 507000 2535.0 OFDM 1@0 see graph PASS

7 15 5 513500 2567.5 OFDM 1@0 see graph ---

7 15 5 513500 2567.5 OFDM 1@0 see graph PASS

7 15 5 513500 2567.5 OFDM 1@0 see graph PASS

7 15 5 513500 2567.5 OFDM 1@0 see graph

7 15 5 513500 2567.5 OFDM 1@0 see graph PASS

7 15 5 513500 2567.5 OFDM 1@0 see graph PASS

7 15 20 502000 2510.0 OFDM 1@0 see graph ---

7 15 20 502000 2510.0 OFDM 1@0 see graph PASS
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7 15 20 502000 2510.0 OFDM 1@0 see graph PASS

7 15 20 502000 2510.0 OFDM 1@0 see graph ---

7 15 20 502000 2510.0 OFDM 1@0 see graph PASS

7 15 20 502000 2510.0 OFDM 1@0 see graph PASS

7 15 20 507000 2535.0 OFDM 1@0 see graph ---

7 15 20 507000 2535.0 OFDM 1@0 see graph PASS

7 15 20 507000 2535.0 OFDM 1@0 see graph PASS

7 15 20 507000 2535.0 OFDM 1@0 see graph ---

7 15 20 507000 2535.0 OFDM 1@0 see graph PASS

7 15 20 507000 2535.0 OFDM 1@0 see graph PASS

7 15 20 512000 2560.0 OFDM 1@0 see graph ---

7 15 20 512000 2560.0 OFDM 1@0 see graph PASS

7 15 20 512000 2560.0 OFDM 1@0 see graph PASS

7 15 20 512000 2560.0 OFDM 1@0 see graph ---

7 15 20 512000 2560.0 OFDM 1@0 see graph PASS

7 15 20 512000 2560.0 OFDM 1@0 see graph PASS

7 15 50 505000 2525.0 OFDM 1@0 see graph

7 15 50 505000 2525.0 OFDM 1@0 see graph PASS

7 15 50 505000 2525.0 OFDM 1@0 see graph PASS

7 15 50 505000 2525.0 OFDM 1@0 see graph ---

7 15 50 505000 2525.0 OFDM 1@0 see graph PASS

7 15 50 505000 2525.0 OFDM 1@0 see graph PASS

7 15 50 507000 2535.0 OFDM 1@0 see graph
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DFT-s-

7 15 50 507000 2535.0 OFDM 1@0 see graph PASS
BPSK
DFT-s-

7 15 50 507000 2535.0 OFDM 1@0 see graph PASS
BPSK
DFT-s-

7 15 50 507000 2535.0 OFDM 1@0 see graph
QPSK
DFT-s-

7 15 50 507000 2535.0 OFDM 1@0 see graph PASS
QPSK
DFT-s-

7 15 50 507000 2535.0 OFDM 1@0 see graph PASS
QPSK
DFT-s-

7 15 50 509000 2545.0 OFDM 1@0 see graph
BPSK
DFT-s-

7 15 50 509000 2545.0 OFDM 1@0 see graph PASS
BPSK
DFT-s-

7 15 50 509000 2545.0 OFDM 1@0 see graph PASS
BPSK
DFT-s-

7 15 50 509000 2545.0 OFDM 1@0 see graph
QPSK
DFT-s-

7 15 50 509000 2545.0 OFDM 1@0 see graph PASS
QPSK
DFT-s-

7 15 50 509000 2545.0 OFDM 1@0 see graph PASS
QPSK
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B66_N7(5M)_DFT-s- B66_N7(5M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left Low CH  OFDM_BPSK_Edge 1RB_Left Low CH

[Spectrum Anaiyzer 1

[Swept A

KEYSIGHT whiten: 208 rardia s P |
Coupl C o I g Ci g g

RT o =

Scale/Div 10 dB

Video BW 3.0 MHZ' $top 25.700 GHz)
Sweep 10.7 001 pts)

Function Vaiue Y Function
i 3 5B dBm

B66_N7(5M)_DFT-s- B66_N7(5M)_DFT-s-
OFDM_QPSK_Edge 1RB_Left Low CH  OFDM_QPSK_Edge 1RB_Left_Low_CH

[Spectrum Anaiyzer 1 Spectrum Anaiyzer 1

[Swept A SweptSA

KEYSIGHT lnput g Tyoe: o (RM KEYSIGHT it °F g Type: Powe (RS
T an L o000 C o
Mign: 3 ) Tig: Free Fun o

i

Video BW 3.0 MKz 9 Video BW 3.0 MHZ' Stop 25.700 GHz
Sweep 10.7 ms (40001 ps)

Function Function Width Function Vaiue e Trace Sc Function Functian Width Function Vaue
Em
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B66_N7(5M)_DFT-s- B66_N7(5M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left Mid CH  OFDM_BPSK_Edge 1RB_Left_Mid_CH

[Spectrum Anaiyzer 1

[Swept A

KEYSIGHT whiten: 208 rardia s P |
Coupl C o I g Ci g g

RT o =

Scale/Div 10 dB

Video BW 3.0 MHZ' $top 25.700 GHz)
Sweep 10.7 001 pts)

Function Vaiue Y Function
i 5B dBm

B66_N7(5M)_DFT-s- B66_N7(5M)_DFT-s-
OFDM_QPSK_Edge 1RB_Left Mid CH  OFDM_QPSK_Edge 1RB_Left_Mid_CH

[Spectrum Anaiyzer 1 Spectrum Anaiyzer 1

[Swept A SweptSA

KEYSIGHT lnput g Tyoe: o (RM KEYSIGHT it °F g Type: Powe (RS
T an L o000 C o
Mign: 3 ) Tig: Free Fun o

i

Video BW 3.0 MKz 9 Video BW 3.0 MHZ' Stop 25.700 GHz
Sweep 10.7 ms (40001 ps)

Function Function Width Function Vaiue e Trace Sc Function Functian Width Function Vaue
Em
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B66_N7(5M)_DFT-s- B66_N7(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left High CH OFDM_BPSK_Edge 1RB_Left_High CH

g Hokd 1001
Trg Free Run

g Type: Power (MSI
W

Video BW 3.0 MKz Video BW 3.0 MHZ' Stop 25.700 GHz
7 Sweep 10.7 ms (40001 ps)

Function Function Width Function Vaiue Mode Trace Scake Function Funclian Widh Function Vaue
T N1 f 3 572 dBm

B66_N7(5M)_DFT-s- B66_N7(5M)_DFT-s-
OFDM_QPSK_Edge 1RB_Left High CH OFDM_QPSK_Edge 1RB_Left_High CH

. 6.00 df 7 1 Spck ! Ref Lyl Offset 26.00 o8
Ref Level 30.00 dBm ScalerDiv 10 4B Ref Level 30,00 dBm

Video BW 3.0 MKz 20,0 2000 Video BW 3.0 MHZ' Stop 25.700 GHz
0 WH: Sweep 10.7 ms (40001 ps)

Function Function Width Function Vaiue Mode Trace Scake Function Funclian Widh Function Vaue
T N1 f 3 dEm
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B66_N7(20M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT lnput whiten: 208 Poer (RAS)
RT o [Couing 0C 0 100

Function Vaiue

B66_N7(20M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Low_CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT Input
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ey Type: Poer (RAS]
00100

Video BW 3.0 MHz"

Function Function Width
dBm
CL:

Function Vaiue

B66_N7(20M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH

= Power (WS
e
o N

Scale/Div 10 dB

Video BW 3.0 MHZ' $top 25.700 GHz)
Sweep 10.7 001 pts)

Y Function
540 dEm

B66_N7(20M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Low_CH

[Spectrum Anaiyzer 1
Swept SA
KEYSIGHT ot R = Power (RMSH
¥100
Thg: Free Run .
*

Video BW 3.0 MHZ' $top 25.700 GHz)
Swesp 10.7 ms (40001 ps)]

Function Functian Width Function Vaue

Em
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B66_N7(20M)_DFT-s- B66_N7(20M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left Mid CH  OFDM_BPSK_Edge 1RB_Left_Mid_CH

g Hokd 1001
Trg Free Run

g Type: Power (MSI
W

Video BW 3.0 MKz Video BW 3.0 MHZ' Stop 25.700 GHz
7 Sweep 10.7 ms (40001 ps)

Function Function Width Function Vaiue Function Functian Width Function Vaue
i 3 dEm

B66_N7(20M)_DFT-s- B66_N7(20M)_DFT-s-
OFDM_QPSK_Edge 1RB_Left Mid CH  OFDM_QPSK_Edge 1RB_Left_Mid_CH

Ref Lyl Offset 26.00 8
Scale/Div 10 dB Ref Level 30.00 dBm

Video BW 3.0 MHZ' $top 25.700 GHz)
Swesp 10.7 ms (40001 ps)]

Function Function Width Function Vaiue Mode Trace Scake ¥ Function Funclian Widh Function Vaue
T N1 f 3 55 dBm

Sporton International Inc. (Kunshan) Page Number 1 A2-24 of 37
TEL : +86-512-57900158
FCC ID : 2AFZZRA29G



samranis. FCC RF Test Report Report No. : FG471506J

B66_N7(20M)_DFT-s- B66_N7(20M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left High CH OFDM_BPSK_Edge 1RB_Left_High CH

g Hokd 1001
Trg Free Run

g Type: Power (MSI
W

Video BW 3.0 MKz Video BW 3.0 MHZ' Stop 25.700 GHz
7 Sweep 10.7 ms (40001 ps)

Function Function Width Function Vaiue Function Functian Width Function Vaue
i 3 dEm

B66_N7(20M)_DFT-s- B66_N7(20M)_DFT-s-
OFDM_QPSK_Edge 1RB_Left High CH OFDM_QPSK_Edge 1RB_Left_High CH

. 6.00 df 7 1 Spck ! Ref Lyl Offset 26.00 o8
Ref Level 30.00 dBm ScalerDiv 10 4B Ref Level 30,00 dBm

Video BW 3.0 MKz 20,0 2000 Video BW 3.0 MHZ' Stop 25.700 GHz
0 WH: Sweep 10.7 ms (40001 ps)

Function Function Width Function Vaiue Mode Trace Scake ¥ Function Funclian Widh Function Vaue
T N1 f 3 5.7 dBm.
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B66_N7(50M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT lnput whiten: 208 Poer (RAS)
RT o [Couing 0C 0 100

Function Vaiue

B66_N7(50M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Low_CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT Input
RT o

ey Type: Poer (RAS]
00100

Function Function Width Function Vaiue

B66_N7(50M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH

= Power (WS
e
o N

Scale/Div 10 dB

Video BW 3.0 MHZ' $top 25.700 GHz)
Sweep 10.7 001 pts)

Function

B66_N7(50M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Low_CH

[Spectrum Anaiyzer 1
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KEYSIGHT ot R = Power (RMSH
¥100
Thg: Free Run .
*

Video BW 3.0 MHZ' $top 25.700 GHz)
Swesp 10.7 ms (40001 ps)]

Y Function
571 dBm

Functian Width Function Vaue
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B66_N7(50M)_DFT-s- B66_N7(50M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left Mid CH  OFDM_BPSK_Edge 1RB_Left_Mid_CH

g Hokd 1001
Trg Free Run

g Type: Power (MSI
W

Video BW 3.0 MHZ' $top 25.700 GHz)
Swesp 10.7 ms (40001 ps)]

Function Function Width Function Vaiue Y Functian Width Function Vaue
i 3 m

B66_N7(50M)_DFT-s- B66_N7(50M)_DFT-s-
OFDM_QPSK_Edge 1RB_Left Mid CH  OFDM_QPSK_Edge 1RB_Left_Mid_CH

. 6.00 df 7 1 Spck ! Ref Lyl Offset 26.00 o8
Ref Level 30.00 dBm ScalerDiv 10 4B Ref Level 30,00 dBm

Siee==——

Video BW 3.0 MKz 20,0 2000 Video BW 3.0 MHZ' Stop 25.700 GHz
0 WH: Sweep 10.7 ms (40001 ps)

Function Function Width Function Vaiue Mode Trace Scake Function Funclian Widh Function Vaue
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B66_N7(50M)_DFT-s- B66_N7(50M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left High CH OFDM_BPSK_Edge 1RB_Left_High CH

g Hokd 1001
Trg Free Run

g Type: Power (MSI
W

Video BW 3.0 MKz Video BW 3.0 MHZ' Stop 25.700 GHz
7 Sweep 10.7 ms (40001 ps)

Function Function Width Function Vaiue ¥ Function Functian Width Function Vaue
i 3 dEm

B66_N7(50M)_DFT-s- B66_N7(50M)_DFT-s-
OFDM_QPSK_Edge 1RB_Left High CH OFDM_QPSK_Edge 1RB_Left_High CH

. 6.00 df 7 1 Spck ! Ref Lyl Offset 26.00 o8
Ref Level 30.00 dBm ScalerDiv 10 4B Ref Level 30,00 dBm

Video BW 3.0 MKz 20,0 2000 Video BW 3.0 MHZ' Stop 25.700 GHz
0 WH: Sweep 10.7 ms (40001 ps)

Function Function Width Function Vaiue Mode Trace Scake Function Funclian Widh Function Vaue
T N1 f 3 dEm

3
4
£90d?
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Conducted Band Edge

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)

DFT-s-

7 15 5 500500 2502.5 OFDM 1@0 see graph PASS
BPSK
DFT-s-

7 15 5 500500 2502.5 OFDM 1@0 see graph PASS
QPSK
DFT-s-

7 15 5 500500 2502.5 OFDM 25@0 see graph PASS
BPSK
DFT-s-

7 15 5 500500 2502.5 OFDM 25@0 see graph PASS
QPSK
DFT-s-

7 15 5 513500 2567.5 OFDM 1@24 see graph PASS
BPSK
DFT-s-

7 15 5 513500 2567.5 OFDM 1@24 see graph PASS
QPSK
DFT-s-

7 15 5 513500 2567.5 OFDM 25@0 see graph PASS
BPSK
DFT-s-

7 15 5 513500 2567.5 OFDM 25@0 see graph PASS
QPSK
DFT-s-

7 15 20 502000 2510.0 OFDM 1@0 see graph PASS
BPSK
DFT-s-

7 15 20 502000 2510.0 OFDM 1@0 see graph PASS
QPSK
DFT-s-

7 15 20 502000 2510.0 OFDM 100@0 see graph PASS
BPSK
DFT-s-

7 15 20 502000 2510.0 OFDM 100@0 see graph PASS
QPSK
DFT-s-

7 15 20 512000 2560.0 OFDM 1@105 see graph PASS
BPSK
DFT-s-

7 15 20 512000 2560.0 OFDM 1@105 see graph PASS
QPSK
DFT-s-

7 15 20 512000 2560.0 OFDM 100@0 see graph PASS
BPSK
DFT-s-

7 15 20 512000 2560.0 OFDM 100@0 see graph PASS
QPSK
DFT-s-

7 15 50 505000 2525.0 OFDM 1@0 see graph PASS
BPSK
DFT-s-

7 15 50 505000 2525.0 OFDM 1@0 see graph PASS
QPSK
DFT-s-

7 15 50 505000 2525.0 OFDM 270@0 see graph PASS
BPSK
DFT-s-

7 15 50 505000 2525.0 OFDM 270@0 see graph PASS
QPSK
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DFT-s-

7 15 50 509000 2545.0 OFDM 1@269 see graph PASS
BPSK
DFT-s-

7 15 50 509000 2545.0 OFDM 1@269 see graph PASS
QPSK
DFT-s-

7 15 50 509000 2545.0 OFDM 270@0 see graph PASS
BPSK
DFT-s-

7 15 50 509000 2545.0 OFDM 270@0 see graph PASS
QPSK
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